NATIONAL TECHNICAL SYSTEMS
Detroit Division, 12601 Southfield Road, Detroit, Michigan 48223

Phone: 313.835.0044 Fax: 313.272.1190
WwWw.ntscorp.com

—TEST REPORT —

COMPARATIVE EVALUATIONS
ON THREE (3)

FLOOR PADS

Testing For:
Comfortex
1680 Wilkie Drive
Winona, MN 55987

Attention:
Mr. Mike Murphy

MIJO #: 003391
December 14, 2004

ACCREDITED
Cert #: 0214-08

A2LA Field of Testing: Mechanical

The results contained within this test certificate relate only to the item(s) tested. This test certificate shall not be reproduced
except in full, without the written approval of National Technical Systems.

The report and the information contained herein represent the results of testing of only those articles/products identified in this document and selected by the client. The tests were
performed to specifications and/or procedures approved by the client. National Technical Systems (“NTS”) makes no representations expressed or implied that such testing fully
demonstrates efficiency, performance, reliability, or any other characteristics of the articles being tested, or similar products. This report should not be relied upon as an endorsement
or certification by NTS of the equipment tested, nor does it represent any statement whatsoever as to its merchantability or fitness of the test article or similar products for a particular
purpose. This document shall not be reproduced except in full without written approval from National Technical Systems (“NTS”).

Brent Wilson, Department Manager Robert B. Lenker, Quality Assurance Manager
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DATE RECEIVED:
DATE STARTED:
DATE COMPLETED:

CUSTOMER P.O. #:
NTS QUOTE #:

TEST SAMPLE(s):
TEST SPECIFICATION(s):

CONDITION RECEIVED:
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MJO #: 003391
11/30/2004 December 14, 2004
11/30/2004
12/13/2004

0018188
D-1004-3391, 10/27/2004

Floor Pads
Customer fax dated October 25, 2004; Maxim Technologies Project No. 3018 99
05288 (procedure document), February 1, 1999; ASTM F 355-86.

A total of three (3) Floor Pads were presented for testing. Sample numbers of
003391-1 through 003391-3, inclusive, were assigned, by NTS, to the test
samples, as received, for A2LA documentation purposes. All test samples were
received in a condition ready for test.

TEST TITLE: [&e)Y17:-N:7-NaA% 30 A'7-NR ). y (o] N[

TEST RESULTS:

Drop testing was performed on each test sample, utilizing a 15.94 1b bowling ball as an impactor. A total of three
(3) drops were performed, one (1) each of 12 inches, 18 inches, and 24 inches in height (from the surface of the test
sample). An accelerometer was attached to the bowling ball and peak g-force and time to peak g were recorded for
each drop test. Impact data onto the bare floor (without a test sample), was also recorded for engineering evaluation
purposes. All drop data are presented on page 3 herein.

Pull testing was also performed on each test sample, utilizing a 50.64 1b weight laying atop the test sample. Testing
was performed by pulling on one end of the test sample and recording the force required to slide the test sample
across a vinyl tile floor. All pull data are also presented on page 3 herein.

A post test visual examination was performed with no visible damage note to any of the three (3) test

All testing was performed at standard room ambient conditions.
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DROP TEST DATA
Sample No. / Drop Height Peak g's Time to Peak (msec)

SN 1/ 12 inches 56.99 9.5
SN 1/ 18 inches 101.3 7.7
SN 1/ 24 inches 152.4 6.8
SN 2 / 12 inches 211.1 3.0
SN 2 / 18 inches 630.6 0.9
SN 2 / 24 inches 739.7 0.89
SN 3 /12 inches 426.9 1.1
SN 3/ 18 inches 655.8 0.89
SN 3/ 24 inches 858.4 0.9

(Bare Floor)* / 12 inches 726.5 0.4

(Bare Floor)* / 18 inches 1014 0.45

(Bare Floor)* / 24 inches 1389 0.45

Ball Weight: 15.94 lbs

*Note: Bare Floor - Reference Only (No Test Sample).

See Chart on Page 6 herein.

PULL TEST DATA
Sample No. Pull Force (Ibsf)
SN 1 24.26
SN 2 17.64
SN 3 31.66
Floor: Vinyl Tile
Weight: 50.62 lbs

See Chart on Page 7 herein.

SAMPLE DESCRIPTIONS
Sample No. Color
SN 1 Grey
SN 2 Light Blue
SN 3 Navy Blue
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Drop test (representative). Sample No. 1.

Drop test (representative). Sample No. 2.

Drop test (representative). Sample No. 3.
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Pull test (representative). Sample No. 1.

Pull test (representative). Sample No. 2.

Pull test (representative). Sample No. 3.
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